
CRANFIELD UNIVERSITY

OLGA MURUJEW

TERTIARY PHOSPHORUS REMOVAL FROM
WASTEWATER

SCHOOL OF WATER, ENERGY AND ENVIRONMENT

PhD
Academic Year: 2018–2019

Supervisors: Dr. Marc Pidou & Prof. Bruce Jefferson
April 2019





CRANFIELD UNIVERSITY

SCHOOL OF WATER, ENERGY AND ENVIRONMENT

PhD

Academic Year: 2018–2019

OLGA MURUJEW

Tertiary Phosphorus Removal from Wastewater

Supervisors: Dr. Marc Pidou & Prof. Bruce Jefferson
April 2019

© Cranfield University 2019. All rights reserved. No part of
this publication may be reproduced without the written

permission of the copyright owner.





Abstract

To protect surface water bodies, final effluents of wastewater treatment works are being
regulated with stricter consents. Phosphorus has been identified as a priority compound
[...]
coagulation is highest when the P is in the ortho-P form. Therefore, it is common prac-

tice to dose during or after the biological process rather than in the primary stage so that

dose requirements can be minimised. The dose expressed as a stoichiometric mole ratio

is reported to vary between 1.4 and 4.3 of Aladded: Premoved (Baillod et al. 1977). The

relative importance of direct precipitation decreases as the target residual levels becomes

lower with removal to below 1 mg P/L thought to be predominantly associated with ad-

sorption and colloidal aggregation. Accordingly, the relative dose requirements increase

significantly as the target level is reduced (Figure 2.1). To illustrate in the case of alum

dosing, 83.5 mg/L were required to reduce phosphorus levels from 5.17 to 0.97 mg/L at

the head of a contact stabilisation plant. In comparison, 125 mg/L were required to reduce

the phosphorus levels from 2 to 0.05 mg/L in an oxidation pond effluent (Bratby 2016).

Consequently, whilst compliance is possible through single point dosing into the crude

wastewater and/or the main biological process, the coagulant doses to reach sub 1 mg

P/L are substantial (Bratby 2016; Murthy et al. 2005). Accordingly, it is becoming more

common to meet sub 1.0 mg P/L standards by incorporating a tertiary coagulation step

linked to a range of different solid liquid separation systems (Table A.1). These include

traditional tertiary treatment technology used for solids removal such as depth filters and

cloth filters as well as advanced filtration with membranes as well as, a relatively recent

technology, ballasted sedimentation. The different options operate with different removal



20 CHAPTER 2.

mechanisms for the precipitated solids and are effective over different particle size ranges.

For instance, ultrafiltration membranes sieve out particles larger than the opening, typi-

cally 0.05 µm. In contrast, depth filters work by a combination of collision and attachment

mechanisms with minimum removal associated with particles sizes around the 0.45 µm

level (Hahn and O’Melia 2004). Cloth filters sit in between the two with the formation of

a dynamic cake layer aiding removal during the filter cycle and an effective cut size in the

microns range. In contrast, ballasted systems operate through sedimentation and hence

small particles are poorly removed in line with Stokes’ law.

The fact that they operate under different mechanisms suggests that they will be impacted

differently by variations in the feed water flow and composition during steady state oper-

ation and respond differently to external or internal perturbations. Consideration of such

issues connects to concepts of robustness and resilience as commonly used in ecological

systems (Janssen et al. 2007). Whilst different definitions are used the most appropriate to

the current discussion are that robustness relates to the consistency of the output against

a variable input and resilience relates to the ability of a technology to recover from a per-

turbation that has caused a deterioration in the output (Nazif and Karamouz 2009). There

is a paucity of translation to treatment technology assessment, especially in relation to

predicting future capability. However, examples exist for depth filters in drinking water

treatment (Hartshorn et al. 2015; Y. Li et al. 2008), clarifiers (Huck and Coffey 2004)

and aerated constructed wetlands (Butterworth et al. 2013). Assessment of robustness is

derived by examining the cumulative distribution of the effluent concentration whilst op-

erated under steady state conditions. This can be converted in a quantifiable index through

a number of performance indices (Hartshorn et al. 2015). The most common is the ro-

bustness index although it is known to being heavily dependent on the goal target and the

percentile levels chosen (Huck and Coffey 2004). However, when comparing different

options, these weaknesses are less important as the comparison is set to the same param-



2.1. INTRODUCTION 21

eters and as such focus can be given to the relative difference and the overall profiles.

Many of the reported trials have been associated with achieving ultra low effluents of be-

tween 0.014 and 0.15 mg TP/L from influent levels that varied between 0.22 and 3.5 mg

TP/L. There is also a paucity of direct comparison between technology options limiting

decisions making based on performance efficacy. Where these do exist (DeBarbadillo et

al. 2010; Lee et al. 2015) the trials are focused on delivering ultra low discharge standards

(sub 0.1 mg P/l), using high coagulant doses making transition to the current challenges

to meet sub 1 mg P/L in Europe very difficult. Accordingly, the current paper compares

three demonstration scale, coagulant based, tertiary treatment options during steady state

and dynamic operation. The target to be achieved was a residual phosphorus concentra-

tion of 0.3 mg P/L and this was assessed against two wastewaters and varying coagulant

dose.

0

0.1

0.2

0.3

0.4

0.5

0.6

0 5 10 15 20 25 30 35 40

Ef
fl

u
en

t 
P

 [
m

g
/L

]

Molar ratio Fe:P or Al:P

Figure 2.1: Comparison of effluent total P levels in correlation with varied molar Me:P
ratio for Fe (▲) or Al (X) coagulants reported in literature. Comparison against effluent
ortho-P levels reported in this study using FeCl3 for cloth filter (•), ballasted coagulation
(⋄) and membrane filtration (□)



22 CHAPTER 2.

2.2 Materials and Methods

2.2.1 Materials

Three coagulant based technologies: ballasted coagulation, pile cloth filtration and mem-

brane filtration, were installed as tertiary treatment at a wastewater treatment plant in

Leicestershire, UK. All the technologies were operated as per the supplier’s instructions.

The site has iron-dosed oxidation ditches (OD) as secondary treatment. For the trial, in-

fluent ortho-P to the pilot systems was supplemented to 1 or 2 mg P/L with KH2PO4

as required (Table 2.1). A second set of tests were performed using tankered secondary

treated wastewater from the site that contained the benchmark depth filter technology.

Table 2.1: Influent wastewater characteristics of the oxidation ditch and trickling filter
wastewaters. Data given as Average ± 1 standard deviation and number of total samples
taken (n).

WWTP ortho-P [mg/L] TP [mg/L] Fe [mg/L] TSS [mg/L] NH4-N [mg/L] COD[mg/L] pH

OD 1.09 ± 0.38 (79) 1.21 ± 0.36 (66) 0.67 ± 0.3 (72) 7.27 ± 3.42 (76) 0.1 ± 0.24 (79) 21.25 ± 2.77 (78) 7.42 ± 0.17 (79)

TF 1.25 ± 0.54 (13) 1.75 ± 0.39 (13) 2.5 ± 0.52 (8) 35.17 ± 20.03 (12) 4.75 ± 0.45 (8) 59.17 ± 14.08 (13) 7.39 ± 0.22 (11)

The ballasted coagulation technology (BC) (CoMag®, Evoqua Water Technologies,

UK) consisted of three mixing tanks and a clarifier (each 270 L) (Figure 2.2). Over the

total range of tested flow rates, the hydraulic residence times ranged between 5.5 and 15

minutes and the surface overflow rates between 5 and 15 m/h. Two coagulants were used,

ferric chloride (FeCl3) and Fe2(SO4)3 (Fe-S) which were dosed in an in-line static mixer

(Table 2.2). The ballast (magnetite, Fe3O4) and a polymer (anionic polyacrylamide) were

dosed at 4 g/L and 0.5-1 mg/L, respectively. Each of the chemical compounds was added

subsequently to each of the mixing tanks. In the clarifier, 25% of settled sludge was

recycled back into the system and the other part underwent shear mixing to recycle the

ballast through a magnetic drum back into the treatment train.



2.2. MATERIALS AND METHODS 23

(a) (b)

Figure 2.2: Ballasted coagulation technology (a) flow sheet and (b) photo.

The cloth media filtration technology (CF) had a fast mixing coagulation (330 L) and

a flocculation tank (1650 L) upfront. The mixing speeds were optimised throughout the

trial. The mixing rate of the fast mixing coagulation tank was 200 RPM for the first 185

days and was then increased to 290 RPM for the remaining 22 days of the trial. In the

flocculation tank, the mixing rate was 130 RPM during the first 125 days of operation

which was then reduced to 35 RPM for 4 days and after that to 25 RPM for the remaining

78 days of the trial. Over the range of tested flow rates the hydraulic residence times

varied between 1.4-5.5 and 6.9-27.5 minutes in the fast mixing and flocculation tank, re-

spectively.

A microfibre pile cloth (Mecana®, Hydrok, UK) with a surface area 2 m2 was fixed on

a drum which was placed inside an open tank (Figure 2.3). Under operation solids ac-

cumulate on the cloth restricting flow through the cloth until the water level rises until

triggering a sensor initiating backwash during which the drum takes a full turn and de-

posited solids are removed with a suction pump from the surface. FeCl3 was the coagulant

used for this technology. For the tested flow rates, the hydraulic and solids loading rates

ranged between 1.8-7.2 m/h and 0.013-0.052 kg TSS/(m2.h), respectively.



24 CHAPTER 2.

(a) (b)

Figure 2.3: Cloth media filter (a) flow sheet and (b) photo.

The membrane filtration technology consisted of an ultrafiltration hollow fibre mem-

brane cartridge (Puron MP®, Koch Membrane Systems, Germany) (pore size = 0.03 µm,

Polyester reinforced PVDF) with the same fast mixing (330 L, 290 RPM) and slow mix-

ing (1650 L, 25 RPM) tanks upstream as with the cloth filter (Figure 2.4). The mixing

rates were not varied during this trial. The membrane had a surface area of 51 m2 and

was configured in an outside-in flow and operated in dead end mode. Every 20-30 min-

utes of filtration, backwashes were induced for 170 s. Every 2 days, acid chemical cleans

(pH 2-2.5) were carried out to reduce transmembrane pressure below 600 mbar, remove

remaining deposits from the membrane surface and to maintain permeability. The mem-

brane filtration (MF) was operated with two coagulants FeCl3 and dialuminium chloride

pentahydroxide (Al2Cl(OH)5, PAC).

(a) (b)

Figure 2.4: Membrane filtration



2.2. MATERIALS AND METHODS 25

The technologies were benchmarked against a full-scale depth filter which was

adapted to include upstream coagulant dosing located at a site that uses trickling filters as

the main biological process. The filter was a continuous backwash upflow moving bed fil-

ter containing 1 mm sand operated at a surface loading rate of 8.96 m3/m2/h (Blue Pro®,

Blue Water, USA) (Figure 2.5). At the TF site, the sand filter (SF) consisted of 5 filters

(each 25 m3, 3 m diameter) which were operated at an average flow rate of 17.6 L/s per

filter. The flow rate was adapted to the flow on the main site. The coagulant, Fe2(SO4)3,

was dosed flow proportionally and ranged between 10 to 13 mg Fe/L.

Figure 2.5: Sand filter flow chart

2.2.2 Methods

The trials were split into a number of categories: Steady state treating wastewater from

both sites, coagulant dose response, storm response, diurnal flow pattern response and

high influent P response (Table 2.2). Results were evaluated against an effluent P target

of 0.3 mg/L unless otherwise noted. Influent and effluent samples were taken every 15

minutes and analysed for ortho-P and ferric concentrations as well as turbidity (online

analysers, ABB, UK). Additionally, grab samples were taken periodically to be further

analysed on TP, COD and NH4-N using test kits (Hach Lange, UK). Suspended solids



26 CHAPTER 2.

(TSS) were determined by filtering 250 mL of a sample through a 1.2 µm glass fibre filter

and drying in the oven at 105°C.

Table 2.2: Set parameters for tests done with coagulation technologies. The used coag-
ulant was FeCl3 for CF, BC and MF unless otherwise noted. The SF was operated with
Fe-S.

Operational test Technology Influent ortho-P [mg/L] Coagulant dose[mg Fe/L] Polymer dose [mg/L] Flow rate [L/s]

Steady state

CF (19 days)

1

5 NA 2.5

BC (17 days) 8 1 1.5

MF (37 days) 5 NA 0.57

SF (15 days) 0.93a 10-14 NA 17.6b

Coagulant dose response

CF (49 days)

1

1-9 NA 2.5

BC (45 days) 3-8 1 1.5

MF (77 days) 1-6 NA 0.57

Storm
CF (3 days)

0.5-2
12-6 NA 1-4

BC (3 days) 8 1 1.5-3

Diurnal flow profile
CF (10 days)

1
4 NA 1.3-3.3

BC (8 days) 5 (Fe-S) 1 1.2-2.9

High Influent P

CF (6 days)

2

8-10 NA 2.5

BC (6 days) 8 0.5 2

MF (5 days) 6-7 (PAC) NA 0.57

TF feed

CF (1 day)

1.25c

9 NA 1

BC (1 day) 8 1 1.5

MF (1 day) 6 (PAC) NA 0.57

SF (15 days) 0.93 10-14 NA 17.6

aThe influent P concentration was not altered on this site and therefore the measured value of soluble
reactive P is given here.

bThis was the average flow of each sandfilter cell. There were 5 cells in total with variable on/off
depending on flow pattern on main site.

cBased on average measured ortho-P concentration.

Coagulant dose response

Coagulant dose response curves were plotted from operating the systems at varied coag-

ulant doses. The data from these tests were analysed statistically (Statistica 13) using a

Box-Cox transformation for effluent P values. The transformed results were then plotted



2.2. MATERIALS AND METHODS 27

with an ANOVA factorial general linear model where coagulant doses and technology

type were used as categorical variables. A post-hoc Fisher LSD analysis was used to

determine significant differences (P<0.05) between the three technologies.

Steady state and varied wastewater feed

CF, BC and MF were run at unchanged operational conditions for at least two weeks to

evaluate their robustness. The robustness index was calculated according to Hartshorn

et al. (2015) for a range of P targets between 0.05 and 0.9 mg P/L using equation 2.1.

RI = [(1−
G%
100)×

P90
P50

]+[ P50
PGoal

×
G%
100] (2.1)

where G% represents the percentile at target effluent P concentration, PGoal. P90 and

P50 are P concentrations at the 90th and 50th percentile, respectively. A lower RI value

represents more robustness towards the set goal. Performance of CF, BC and MF were

also compared to the previously described SF and the wastewater from this site was fed

to the CF, BC and MF to trial performance and compare to the SF (Table 2.2).

Dynamic operation

Storm tests were run for 4h and 24h with a rapid increase from a low flow rate (CF: 1 L/s

and BC: 1.5 L/s) to a high flow rate (CF: 4 L/s, BC: 3 L/s) while simultaneously diluting

influent P from 2 mg/L to 0.5 mg/L (Figure 2.6). Diurnal flow tests were run for 4 days to

simulate a real-life wastewater flow with higher flows in the mornings and evenings and

lower flows during the day (Figure 2.12). Flows varied between 1.3 and 3.3 L/s and 1.2

and 2.9 L/s for CF and BC, respectively. The MF was not operated under storm or diurnal

flows. An increase in influent P concentration from 1 to 2 mg/L was tested for 4-6 days

at fixed flow rates.



28 CHAPTER 2.

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5

0

0.5

1

1.5

2

2.5

3

3.5

4

0 5 10 15 20 25 30 35 40

Fl
o

w
 r

at
e 

[L
/s

]

In
fl

u
en

t 
P

 [
m

g
/L

]

Time [h]

Figure 2.6: Influent P pattern for 4h (□) and 24h storm duration (•). Flow pattern for
4h storm for cloth filter (CF) ( ) and ballasted coagulation (BC) ( ) and for 24h
storm for CF ( ) and BC ( ).

2.3 Results and Discussion

2.3.1 Steady-state operation and robustness

All four technologies demonstrated the ability to meet a 0.3 mg P/L discharge level during

the steady state trials (Figure 2.7). To illustrate, the 50th Percentile, used here as a proxy

for the annual average, was 0.02, <0.051 , 0.14 and 0.18 mg P/L (as ortho-phosphate)

for the SF, BC, MF and CF respectively. Fractionation tests revealed that 81% of the

incoming P was in the dissolved form, 1% was colloidal P and 18% P was associated to

solid matter. Conversion of the data to an operational TP standard is most conservatively

assessed by subtracting the difference between TP and ortho-P in the influent, adding this

value onto the effluent ortho-P values (assuming no non ortho-P removal) and then re-

ducing to 70% of that value to provide an operational buffer. This would set the ortho-P

1Below detection limit of 0.05 mg/L. The detection limit for SF P analysis was stated as 0 mg/L.